
3.1 
ILLUSTRATED PARTS MANUAL 

 
for 

 
TALKING VIEW-MASTER VIEWER 

 
 
 
 

 
 
 
 
 

GAF Corporation 
Consumer Photo Division 

Portland 
Oregon  

 
PART NO. 890-922-01 



 
 
 
 
 
 
 

HOW TO USE THE ILLUSTRATED PARTS MANUAL 
 
 

USING THE PARTS LIST 
This parts manual includes all variable and common parts.  Indented numbers in the parts list heading are 
used to indicate assemblies and component parts of assemblies.  Number 1 is the major assembly.  Part 
descriptions which are indicated under 2, 3 and 4 are components of the major assembly shown above. 
 
If the part description has a symbol (a)* be sure to read the footnote which will have important 
information affecting the specific part. 
 
PRICE LIST 
The service parts price list is a separate book which contains prices of service parts for all parts Mauals.  
This price list is in numerical order by part number.  The correct list price can be obtained by first finding 
the part number in any of the parts manuals and then locating the same number in the price list. 
 
SUPPLEMENTS AND REVISIONS 
Supplementary pages may be added to this manual at later dates and must be filed in the proper location 
by page number, revision number and date.  Changes on these pages will be noted by use of “R” and the 
revision number (EXAMPLE: R3). 
 
CODE NUMBER IDENTIFICATION 
A 3/8” diameter white sticker in all projectors identifies each projector by a code number representing the 
week of manufacture (refer to Manufacturing Calendar.)  The code number may also be used to determine 
warranty periods.  Sticker locations: 

(1) 2 x 2 projectors – inside projector under the access cover. 
(2) 8MM projectors – on film path assembly under movement 

housing. 
(3) 447 series 2 x 2 projectors – inside cord storage compartment at 

the top. 
 
ORDERING PARTS 
To order repair parts use the item numbers on the exploded views to locate the part in the parts list. 
Always order by part number and name, and order carefully in order to get the correct part for the model 
you are working on, assuring a match of color, parts and trim.  (Please include projector code number for 
unit identification when ordering parts.)  Order replacement parts from Consumer Photo Division, GAF 
Corporation, P.O. Box 490. Portland, Oregon 97207.  All parts shipped f.o.b. Portland, Oregon. 



 
 
 
 
 
 
 

INDEX 
 

TALKING VIEW-MASTER VIEWER (BROWN) ………………. 1 
 
TALKING VIEW-MASTER VIEWER 
(RED, WHITE, BLUE …..……………………...………………… 2 
 
TALKING VIEW-MASTER VIEWER 
(LIGHTED ELECTRONIC, BLUE) ……………...……………… 3 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 

©GAF CORPORATION 1974 
©GAF CORPORATION, NEW YOUK, NY, U.S.A TM REG 
US PAT. OFF 

GAF Corporation 
Consumer Photo Division 

Portland 
Oregon  



TALKING VIEW-MASTER VIEWER 
(BROWN) 

 
KEY 
A – EARLY MODEL 
B – LATE MODEL 
Item Part No. Description A B  Item Part No. Description A B 

1 445-511 Housing Assy.-Front X X  11 445-615 Spring-Moter Shaft (Red) X X 
 445-804 Nameplate X X   445-616 Spring-Moter Shaft (Green) X X 

2 445-521 Lever Assy. - Reel X X   445-611 Spring-Moter Shaft X X 
3 445-514 Plate-Intermediate  X X  12 445-808 Belt-Drive Wheel X X 
4 445-602 Spring-Compress X X  13 445-601 Spring Compress X X 
5 445-617 Spring-Advance X X  14 445-922 Tone Arm Assy. X X 
6 116-111 Spring-Reel Lock X X  15 445-512 Housing Assy.-Rear X X 
7 445-104 Spring-Switch X X  16 445-547 Hatch Assy.-Captive -  X 
8 501-234 Screw-6-20 x 5/8 Pan X X   445-516 Hatch Cover-Battery X  - 
9 445-519 Transmission Assy. X  -  17 445-531 Sound Bar X X 
 445-566 Transmission Assy. -  X  18 501-250 Screw-6-20x1 X X 

10 445-609 Spring-Tension X X  19 445-124 Stop X X 
     20 501-207 Screw-2-32 x 1/4 X X 
      445-805 Lanyard (Not Illus.) X  - 

 



 

TALKING VIEW-MASTER VIEWER 
(RED, WHITE, BLUE) 

 

 
 

Item Part No. Description 
1 2 3 4 

 Item Part No. Description 
1 2 3 4 

1 890-501 Housing Assy.-Front  11 445-615 Spring-Moter Shaft (Red) 
 890-800 Nameplate   445-616 Spring-Moter Shaft (Green) 

2 890-503 Lever Assy. - Reel   445-611 Spring-Moter Shaft 
3 890-504 Plate Assy.-Intermediate   12 445-808 Belt-Drive Wheel 
4 445-602 Spring-Compress  13 445-601 Spring Compress 
5 445-617 Spring-Advance  14 445-922 Tone Arm Assy. 
6 116-111 Spring-Reel Lock  15 890-601 Fulcrum-Wire Form 
7 445-104 Spring-Switch  16 890-508 Housing Assy.-Rear 
8 501-234 Screw-6-20 x 5/8 Pan   890-509 Hatch Assy.-Captive 
9 890-505 Transmission Assy.  17 445-542 Hatch Cover-Battery 
10 445-609 Spring-Tension  18 445-531 Sound Bar 

    19 501-250 Screw-6-20x1 



TALKING VIEW-MASTER VIEWER 
(LIGHTED ELECTRONIC, BLUE) 

 

 
 

Item Part No. Description 
1 2 3 4 

 Item Part No. Description 
1 2 3 4 

1 445-529 Housing Assy.-Front  14 445-573 Transmission Assy. 
 445-854 Nameplate  15 445-609 Spring-Tension 

2 445-843 Knob-Volume Control  16 445-611 Spring-Motor Shaft 
3 45-855 Jack-Ear Phone (Early Models)   445-615 Spring-Motor Shaft (Red) 
4 445-521 Lever Assy.-Reel   445-616 Spring-Motor Shaft (Green) 
5 445-533 Plate Assy.-Intermediate  17 445-808 Belt-Drive Wheel 
6 445-602 Spring-Compress  18 445-601 Spring-Compress 
7 445-617 Spring-Advance  19 445-537 Tone Arm Assy. 
8 445-534 Lamp Assy.  20 445-209 Shaft-Tone Arm 
9 445-129 Diffuser-Lamp  21 445-538 Housing Assy.-Rear 
10 445-460 Housing-Lamp  22 445-541 Hatch Assy.-Captive 
11 166-111 Spring-Reel Lock  23 445-542 Sound Bar 
12 445-104 Spring-Switch  24 501-250 Screw-6-20 x 1 
13 501-234 Screw-6-20 x 5/8 Pan     

 


